Water Treatment and Plant
Operation Processes |l

— — — o —

A7

I?;y John Rowe

College of the Canyons Fall 2018
Version 1
Photo by T L on Unsplash
T ,



https://unsplash.com/photos/plbeyaME7Jk
https://unsplash.com/photos/plbeyaME7Jk?utm_source=unsplash&utm_medium=referral&utm_content=creditCopyText
https://unsplash.com/search/photos/dam?utm_source=unsplash&utm_medium=referral&utm_content=creditCopyText

Acknowledgments

College of the Canyons would like to extend appreciation to the following
people and organizations for allowing this textbook to be created:

California Community Colleges Chancellor’s Office

Chancellor Dianne G. Van Hook

Santa Clarita Community College District

College of the Canyons Distance Learning Office
[...]
Several spiral-wound membrane elements are connected in series and are contained in pressure
vessels. For most applications, a maximum of six 40-inch-long spiral-wound elements are
contained in a single vessel. Due to improvements in the hydraulics of the spiral-wound design,
seven 40-inch-long elements have been placed in one vessel. The standard material of
construction is fiber-reinforced plastic/polymer (FRP). The pressure vessels are available in 200,
400, 600, 1,000, and 1,200 psi ratings. Some manufacturers can provide vessels constructed and
stamped according to ASME Code-Section X.

Hollow fiber bundles are packaged in individual fiber glass housings. For seawater desalination,
these housings can be rated up to 1,200 psi.

Concentrate Control Valve

A regulating valve located in the concentrate line provides a means of applying a back pressure
to the membrane. Positioning this valve in conjunction with the pump discharge valve (bypass
valve for positive displacement pumps) will set the concentrate and permeate flow rates.

Sample Valves

Sample valves should be located on the feed, permeate, and concentrate lines. Locations
should be such that samples can be taken during all modes of operation such as servicing,
flushing, cleaning, and rinsing. Sample valves should also be located in the permeate line of
each permeator or pressure vessel.

Flush Connections

Provisions should be made for flushing the unit for certain applications. Examples would be
seawater or brackish water with high organic content. The flush water could be acidified feed
or permeate. If permeate is used, a separate inlet would be required. For all units that require
flushing, a separate outlet in the concentrate line upstream of the concentrate control valve
should be provided. The concentrate control valve would restrict flush flow, which is usually
greater than the design concentrate flow.

145| Water Treatment and Plant Operation Processes |l



Cleaning Connections

All units should have cleaning connections for each bank of permeators or pressure vessels
connected in parallel. Isolation valves for each bank would allow for one bank to soak while the
upstream or downstream bank is being cleaned. On large systems with many vessels or
permeators connected in parallel, the cleaning system is sized for economic reasons to clean
only a portion of the bank. In this case, valves are required to isolate the specific amount of
vessels that can be cleaned at one time.

Permeate Rinse

It is useful to have provisions for sending permeate from one bank or unit to drain. Some
processes require that the permeate achieve quality by rinsing to drain after a shutdown
period. Also for certain troubleshooting procedures, poor quality permeate can be directed to
drain while individual vessels are checked for poor quality.

Permeate Drawback Tank

For seawater applications, a permeate drawback tank may be provided. The purpose of the
drawback tank may be provided. The purpose of the drawback tank is to provide a supply of
water or an off-line unit that is subject to osmosis. Upon shutdown with removal of applied
pressure, reverse osmosis ceases and osmosis begins. During osmosis, flow will occur from
permeate to the feed-concentrate side of the membrane. Flushing the feed-concentrate
channels with permeate after shutdown should prevent natural osmosis; however, as a
precaution, drawback tanks may be provided to prevent dehydration of the membrane.

Energy Recovery Devices

Energy recovery devices installed in the high-pressure concentrate line are used in some
seawater reverse osmosis plants. The basic principle of operation is the conversion of the
potential energy for the high-pressure concentrate into kinetic energy. A nozzle directs the
concentrate flow toward a rotor with dished vanes. The flow strikes the vanes and turns the
rotor. The shaft of the rotor is connected to a pump that pressurizes the seawater feed. Due to
a lack of cost-effectiveness, corrosion problems, and size restrictions, energy recovery turbines
of this type have seen limited use.

Membranes

Operating plants use the RO principle in several different membrane configurations. Three
types of commercially available membrane configurations are used in operating plants. They
include spiral wound, hollow fine fiber, and tubular.

146 | Water Treatment and Plant Operation Processes |l



The spiral wound RO module was conceived as a method of obtaining a relatively high ratio of
membrane area to pressure vessel volume. The membrane is supported on each side of a
backing material and sealed with glue on three of the four edges of the laminate. The laminate
is also sealed to a central tube that has been drilled to allow the demineralized water to enter.
The membrane surfaces are separated by a screen material that acts as a brine spacer. The
entire package is rolled into a spiral configuration and wrapped in a cylindrical form. The
membrane modules are loaded, end to end, into a pressure vessel. Feed flow is parallel to the
central tube while permeated flows through the membrane toward the central tube. Plants
using this type of system include brackish water demineralizing plants.

The hollow fiber membrane type is made of aromatic polyamide fibers about the size of a
human hair with an inside diameter of about 0.0016-inch. In these very small diameters, fibers
can withstand high pressure. In an operating process, the fibers are placed in a pressure vessel,
and one end of each fiber is sealed. The other end protrudes outside the vessel. The brackish
water is under pressure on the outside of the fibers and product water flows inside of the fiber
to the open end. For operating plants, the membrane modules are assembled in a
configuration similar to the spiral-wound unit.

Tubular membrane processes operate on much the same principle as the hollow fine fiber
except the tubes are much larger in diameter, on the order of 0.5-inch. Use of this type of
membrane system is usually limited to special situation such as for wastewater with high
suspended solids concentration. The tubular membrane process is not economically
competitive with other available systems for treatment of most water sources.

Operation

Pretreatment

Water to be demineralized contains impurities that should be removed by pretreatment to
protect the membrane and to ensure maximum efficiency of the reverse osmosis process.
Depending on the water to be demineralized, it is usually necessary to treat the feed water to
remove materials and conditions potentially harmful to the RO process:

Remove turbidity/suspended solids

Adjust pH and temperature

Remove materials to prevent scaling or fouling
Disinfect to prevent biological growth

PwnNPE

Removal of Turbidity and Suspended Solids

In general, the feed water should be filtered to protect the reverse osmosis system and its
accessory equipment. When the water source is a groundwater or previously treated municipal
or industrial supply, this step may be accomplished by a simple screening procedure. However,
such a procedure may not be adequate when the source is untreated surface water. The
amount of suspended matter in surface water may vary by several orders of magnitude and

147 |Water Treatment and Plant Operation Processes |l



may change radically in character and composition in a very short time. In such cases, in
addition to the mechanical action of the filter, the operator may have to introduce chemicals
for coagulation and flocculation and use filtration equipment in which the media can be washed
or renewed at low cost. Pressure and gravity sand filters and diatomaceous earth filters may be
required, particularly for large installations. When the particulates approach or are colloidal,
chemical treatment and filtration are essential.

Cartridge filters function as a particle safeguard and not as a primary particle removal device.
In general, the influent turbidity to cartridge filters should be less than 1 turbidity unit. Typical
cartridge filter sizes range from 5 to 20 microns and loading rates vary from 2 to 4 GPM/ft3.

pH and Temperature Control

An important limiting factor in the life of cellulose acetate membranes in reverse osmosis is the
rate of membrane hydrolysis. Cellulose acetate will break down to cellulose and acetic acid.
The rate at which this hydrolysis occurs is a function of feed water or source water, pH, and
temperature. Asthe membrane hydrolyzes, the amount of water and the amount of solute
that permeates the membrane increase and the quality of the product water deteriorates. The
rate of hydrolysis is at a minimum at a pH of about 4.7, and it increases with increasing and
decreasing pH. It is standard practice to inject acid, usually sulfuric acid, to adjust feed water
pH to 5.5. pH adjustments minimize the effect of hydrolysis, and it is also essential in
controlling precipitation of scale-forming or membrane-fouling minerals.

Calcium carbonate and calcium sulfate are probably the most common scaling salts
encountered in natural water and are certainly the most common cause of scale in reverse
osmosis systems. The addition of a small amount of acid can reduce the pH to a point where
the alkalinity is reduced. A shift in equilibrium to the point where calcium bicarbonate, which is
much more soluble, is present at all points within the reverse osmosis loop. Neutralization of
75 percent of the total alkalinity usually provides sufficient pH adjustment to achieve calcium
carbonate scale control and bring the membrane into a reasonable part of the hydrolysis curve.
The pH reached by 75 percent neutralization is about 5.7. Calcium carbonate precipitation is
also inhibited by the control procedure used for calcium sulfate.

Calcium sulfate is relatively soluble in water in comparison to calcium carbonate. However, as
pure or product water is removed from a feed solution containing calcium and sulfate, these
chemicals become further concentrated in the feed water. When the limits of saturation are
eventually exceeded, precipitation of calcium sulfate will occur. Since calcium sulfate solubility
occurs over a wide pH range, the scale control method used to inhibit calcium sulfate
precipitation is a threshold treatment with sodium hexametaphosphate. This precipitation
inhibitor represses calcium carbonate and calcium sulfate by interfering with the crystal
formation process. Other ploy phosphates may also be used; however, they are not as effective
as sodium hexametaphosphate. Generally, 2 to 5 mg/L of this chemical is sufficient to decrease
precipitation of calcium sulfate.

148 | Water Treatment and Plant Operation Processes |l



Other Potential Scalants

The oxides or hydroxides most commonly found in water are iron, manganese, and silica. The
oxidized and precipitated forms of iron, manganese, and silica can be a serious problem to any
demineralization scheme because they can coat the reverse osmosis membrane with a
tenacious film, which will affect performance. The scale inhibitor most frequently used is
sodium hexametaphosphate.

Microorganism

Reverse osmosis modules provide a large surface area for the attachment and growth of
bacterial slimes and molds. These organisms may cause membrane fouling or module plugging.
Evidence exist that occasionally the enzyme systems of some of these organisms will attack the
cellulose acetate membrane. Thus a continuous application of chlorine to produce a 1 to 2
mg/L chlorine residual helps to inhibit or retard the growth of most of the organisms
encountered. However, caution must be exercised since continuous exposure of the
membrane to high chlorine residuals will impair membrane efficiency. Shock concentrations of
up to 10 mg/L of chlorine are applied from time to time. When an oxidant-intolerant
polyamide-type membrane is used, chlorination must be followed with dechlorination. One of
the dechlorination agents, sodium bisulfite, is also known to be a disinfectant. Another
disinfection option is the use of ultraviolet light disinfection, which leaves no oxidant residual in
the water.

RO Plant Operation

Following proper pretreatment, the water to be demineralized is pressurized by high-pressure
feed pumps and delivered to the RO pressure vessel membrane assemblies. The membrane
assemblies consist of a series of pressure vessels arranged in a Christmas tree layout depending
on the desired recovery. Typical operating pressure for brackish water demineralizing varies
from 150 to 400 psi. A control valve on the influent manifold regulates the operating pressure.
The volumes of feed flow and of product water are also monitored. The demineralized water is
usually called permeate, and the reject water is called concentrate (brine). The recovery rate is
controlled by increasing feed flow (increasing operating pressure) and by controlling the
concentrate (brine) or reject with a preset brine control valve.

The operator must properly maintain and control all flows and recovery rates to avoid possible
damage to the membranes from scaling.

Operators must remember that the brine flow valves are never to be fully closed. Should they
be accidentally be closed during operation, 100-percent recovery will result in almost certain
damage to the membranes due to the precipitation of inorganic salts. Product or permeate
flow is not regulated and varies as feed water pressure and temperature change.

Most RO systems are designed to operate automatically and require a minimum of operator
attention. However, continuous monitoring of system performance is an important
responsibility of the operator of the operational process.

149 |Water Treatment and Plant Operation Processes |l



Types of Membrane Filtration Processes

Figure 10-5 — Image by Benreis is licensed under CC BY

Microfiltration (MF)

Microfiltration membranes have pores ranging from 0.1 to 2.0 microns. This process is less
common with waste treatment processes because permeate from a microfilter is generally
unacceptable for discharge. In some cases, this membrane process may be used in conjunction
with settling agents, polymers, activated carbon, and other chemicals that assist in the
retention of waste constituents. When using this membrane, care must be taken to prevent
membrane pore blockage by waste streams components through the selection of the proper
membrane type for the specific plant wastes.

Ultrafiltration (UF)

The process of ultrafiltration is the most common membrane-based wastewater treatment
process. It uses a membrane with pore sizes ranging from 0.005 to 0.1 micron. Particles larger
than the pores in the membrane, such as emulsified oils, metal hydroxides, proteins, starches,
and suspended solids, are retained on the feed side of the membrane. Molecules smaller than
the pores in the membrane, such as water, alcohols, salts, and sugars pass through the
membrane. This filtrate, which is treated water, is often referred to as permeate.

Ultrafiltration membranes are rated on the basis of molecular weight cut-off (MWCO) and
range from 1,000 to 500,000 MWCO (daltons). The use of MWCO is only an approximate

150 | Water Treatment and Plant Operation Processes |II


https://commons.wikimedia.org/wiki/File:Waldsassen_Ultrafiltration.JPG
https://de.wikipedia.org/wiki/Benutzer:Benreis

indication of membrane retention capabilities and should be used with guidance of the
membrane manufacturer.

Nanofiltration (NF)

Nanofiltration uses a membrane pore size between UF and RO. These membranes are effective
in removing salts from a waste stream by allowing them to pass into the permeate while
concentrating other components such as sugars, nitrogen components, and other waste
constituents causing high BOD/COD in waste streams.

Reverse Osmosis (RO)

Reverse osmosis is the tightest membrane process in that it allows only water to pass through
the membrane, retaining salts and higher molecular weight components. RO membranes are
used for tertiary treatment producing water with low BOD/COD and of near-potable water